SIDE / MAIN STAND FOR HVA VITPILEN 401 2018

SIDE / MAIN STAND for HVA VITPILEN 401 2018
1
(1)  90103023000
SIDE STAND
2
(2)  93003026000
SIDE STAND BRACKET
3
(3)  90103027000
SCREW F. SIDE STAND
4
(4)  90103029000
MAGNET HOLDER
5
(5)  90603024000
SIDE STAND SPRING
6
(6)  J011050133
HH COLLAR SCREW M5X13 SW8
(7)
(7)  J982101253
SELF L. NUT M10X1,25 H11 WS17
8
(8)  0035100309S
SHCS M10X30 TX45
9
(9)  93511045000
SWITCH SIDE STAND
10
(10)  90111045010
GUARD F. SIDE STAND SWITCH
13
(13)  90111040100
BUSHING
Part number Description
# 1
90103023000
SIDE STAND
# 2
93003026000
SIDE STAND BRACKET
# 3
90103027000
SCREW F. SIDE STAND
# 4
90103029000
MAGNET HOLDER
# 5
90603024000
SIDE STAND SPRING
# 6
J011050133
HH COLLAR SCREW M5X13 SW8
# 7
J982101253
SELF L. NUT M10X1, 25 H11 WS17
# 8
0035100309S
SHCS M10X30 TX45
# 9
93511045000
SWITCH SIDE STAND
# 10
90111045010
GUARD F. SIDE STAND SWITCH
# 13
90111040100
BUSHING
HVA VITPILEN 401 SIDE / MAIN STAND parts diagram.

A part can be selected in the image screen and text screen.
Genuine parts for 2018 Husqvarna VITPILEN 401
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...